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MB1213 - MOTOBED TIRE CARRIER BED

RACK MOLLE PANELS

ASSEMBLY INSTRUCTIONS



MB1213-01

MB1213-02

5/16"-18 x 1" Hex Bolt

Qty 8

5/16" Plain Washer

Qty 16

5/16"-18 Nylon Insert Hex Locknut

Qty 8
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Step 01

MB1213-01

MB1213-02

5/16" Plain Washer

5/16"-18 Nylon Insert Hex Locknut
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Step 02

5/16"-18 x 1" Hex Bolt

5/16" Plain Washer

5/16" Plain Washer

5/16"-18 Nylon Insert Hex Locknut


